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e HYUNDOAI
CONRACTPIONO ) 5757 MILL TEST CERTIFICATE '
PRNO.(F2AE3) . F180900121 STEEL
COMMODITY(HIZ S : ERW. CARBON STEEL PIPE EN 10204 TYPE 3.1 — 2004 EMNTE !%{g%ghl 22 QBEE '-’USUI %
o » = 706, 'Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(RIZ 7))  ASTHIAGTE CUSTOMER(D 24 AD: AUFTINAHF)
Hydrostatic Tensik Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DWI Test( C)
TYPE TOTAL Test Tensle Strength Yield YRR Max. CWN Impact Test('C) .
OF SIZE PCS WEGHT LENGTH 3 Base Wed Strength Rete EL Vale EnoryUoe) Sheal Shear Area(%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure{Time] #2 Aea
BN (1B xSHx20]) ®%2[ MPa | MPa [ MPa | % % |*%3 %3 v 2] 3 anlen] 1 [ 2 ]aw
Min a5 | 415 | 210 piianen
X1 = (<G) M) Psl |sect— size =
Max. Ciiteria : In the case of 10x10)
1 EB BE 12 X 0500 " X 6.150 M 10 5992 615 SB39 | 1650 | 5 T| 474 535 345 47
2 EB BE 12" X 0500 " X 6.150 M 5 29% 3075 sq81943 | 1650 | 5 T| 415 534 33 3
3 EB BE 12 X 0500 " X 6.150 M 1 599 6.15 SQ82595 | 1650 | 5 T| 413 495 349 )
4 EB BE 12" X 0500 " X 6.150 M 10 59% 615 suisess | 1650 | 5 T| 41 526 320 %6
Chemical Composiion(%) 2:x100 3:x1000 4 :x10000 Zn~Coating Test HC-Test HIC Test Remark
. [ M [eY3] .| CopperSuifate | Colapse SSC. = =
ISpec. (o] S [ 47| P S |Cu| N [Cr| M [V |23 Zn Coating Test Pessue | CR | CIR | CSR Test Xi.)Typeofppe.end(F_‘*o)
No. [ HeatNo. )al 2 |2 2|3 |32 2 ]2|3]|3]s Time | Resutt|  psi % | % | % EBEIW Blck B Borl End
Min, %2) L: Longitudinal, T: Transverse
===} *3)B: B i
v 5 T B B e e e B e e 3)B: B&e.WWeldLne',HHeatAﬂededZ.one
1| sele NEAEREEINERRE %4) H: Heat(Ladle) Analysss, P: Product Analysis
%7) For each reduction of 0.01% below the specified C max.
7 17 } & 9 4 3 1 2 2 2 & an increase of 0.06% Mn above the specified max.
Pl 1 & 9 3 3 1 2 2 2 68 wil be permitted up to a max. of 1.65%
2| Sesie Hi®B ] 1 [ 7m]14]1 #10) CM3=CuNiHCrH+Mo+V
Pl®B | 1 & |11 ]3]1 T2 2 | 4 % SPEC YEAR — ASTM AS3(2012ED)
Pl | 1 |8 | 1n] 3 1 1 Y| ] 2 | &
3| sqess Hl w7 |1 | |12]2
Pl | 1 ||l nn|es 1 1 2|1 3| 2|
Pl |1 |7]1w0]s 1 1 2| 3 )
4 | suisesm Hf 8| 1 |8 |11] 3
Pl | 1 |8 | 1] 3 1 1 2 |1 2 | @
Pl | 1 || n|as 1 1eal=2m] 5 2 | @
Non—Destructive Test Rattening / 5 €
Heat Treatment un Bending Test Vsual & Dimension
GOOD GOOD GOOD GOOD
EHE2 2E A0l AL USE ESELICL
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
* 2 2ASHH SIS FAS T AIZA| QHFA 2D LME 4 ACH, 2AISHA F.BEA AI2MH 9IE2 20/242 Zola! & UYSLICL
SURVEYOR

* 2 AMEYME HEQ MNSM(HAMY Y HEH2EEH S8 AHBYUG. HA2M9 WE2 St DUZL M &lsta 5 UAS UG (http://sm.hyundai—steel.com/cs/cm/login.)sp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : ‘QReal’
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CONTRACT(P/O) NO.(H|2H S)

HYUNDAI
RONORRE g MILL TEST CERTIFICATE

STEEL

COMMODITY(RIZZ! + S ek i e EN 10204 TYPE 3.1 — 2004 : 2483 gUBAN R aBZ W6
- g " 706, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATION(RIZ7#2) —— CUSTOMER(DZ A}): AUZTIAHF)
Hydrostatic Tensie Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DW.T Test( C)
TYPE TOTAL Test Tensie Strength Yied YR Max CWN Impact Tesl{'C)
EL " Shear Area(%)
e s7E PCS WEIGHT AGTH [Spec, Base | Wed | Stength | Rate Vale Absorbed EnergylJoue) [Shea i
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure|Time| 2 Area
B0 (212 xS X 2L0) ¥2[ MPa | MPa | WPa | % | % |®3 walo [ 11 2]3fanjea] t [ 2]
M. 415 415 240 :
1 = (Ka) ()] Psl |sect— S0 —
Meax. Ciiteria : In the case of 10x10)
TOTAL % 15,579 1599
Chemical Composition(%) 2:%100 3:%1000 4:x 10000 Zn—Coating Test HC-Test HIC Test Remark
Mn CM3 Copper Sufite | Colapse SSC = =
Spec. c S X7 P S Cu Ni C | Mo \Y %10 2Zn Coaling Test Pressue | CLR | CIR | CSR Test %1) Type of pipe end(&3)
No.| HeatNo. %al 2 2| 23| 3|2]z2|z2]|3]3]3 Tine | Rest | psi % | % | % EBERW Black BE-Bevel End
] %2) L: Longituding, T: Transverse
W' % TR O O Y R IR %3) B: Base, W: Weld Line, H: Heat Affected Zone
%4) H: Heat(Ladle) Analysis, P: Product Analysis
3%7) For each reduction of 0.01% below the specified C max.
an increase of 0.06% Mn above the specified max.
wil be permitted up to a mex. of 1.65%
% 10) CM3=CUNHCr+Mo+V
¥ SPEC YEAR — ASTM A53(2012ED)
Non—-Destruciive Test Fattening / 2 3
Heat Treatment () Bending Test Vsual & Dimension
GOOD GOOD GOOD GOOD

2 HIE2 2 A0 eRAHASE ESELICL
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.

* 2 AANSYH 1€ ARST AIZAI A 2D LAE & A2, ZAEAH 2. BMEA AIZA 9IX2 202! gola! 4= YSLICL

SURVEYOR

* 2 AASYME 220 MA2M(MAMY HE HSH2REH S8 AHZYUC, HA2M2 WE2 SUHE DM HoIsta £+ AFU . (http://smhyundai—steel.com/cs/cm/login.isp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




